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IMPORTANT : Failure to follow any of the above instructions will void the warranty.
For any assistance regarding your pergola warranty, contact the customer service 
department of the Club Piscine store where you purchased your product .
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department of the Club Piscine store where you purchased your product.

Shipping costs are included within 100 km of the store, for any missing
to verify NOTICE: The purchaser of this product has 30 days from date of purchase or delivery

their merchandise.
parts or manufacturing defect.
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PERGOLA

please place the louvers in an upright position to prevent damage.In windy or snowy conditions, 

One(1)
One(1) louvers

During the winter, be sure to clear the snow from the posts to ensure that water drains 
 properly from the posts through the drainage hole.
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be sure to clear the During the winter,
 snow from the posts to ensure that water drains properly from the posts through
the drainage hole. Screens and panels should be removed and stored dry over winter.
Roof louvers should be opened vertically during the winter.
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1#

Bolt  (M6*16)

62

Qty

3#

Bolt  (M5*8)

6

Qty

5#

Bolt  (M8*32)

2

Qty

6#

Nut and spacer  (M6)

1

Qty

7#

Nut and spacer  (M8)

1

Qty

8#

Screw  (ST3.5*16)

112

Qty

9#

Bolt

112

Qty(4*6)



IMPORTANT : Failure to follow any of the above instructions will void the warranty.
For any assistance regarding your pergola warranty, contact the customer service 
department of the Club Piscine store where you purchased your product .



A

Post

4

Qty

Qty

Qty

Qty

Qty

Qty

Qty

Qty

Qty

Qty

Qty

F
Fixed base

1 F1

Iron angle

1

G
Turbine and components

1 G1
Stud bolts

1

H

Pressure plate

56 Z

Crank handle

1

B1

Crossbeam

B2
Crossbeam

B3

Crossbeam

B4

Crossbeam

C
Roof panel

D
Weather strip

A1

Base

4

1

1

28

1

1

1

Qty

Qty

Qty
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IMPORTANT : Failure to follow any of the above instructions will void the warranty.

For any assistance regarding your pergola warranty, contact the customer service 
department of the Club Piscine store where you purchased your product.
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